YD-KU01-62 /T6224 Engine Parts

No Code Description Qty No.
1 |GB/T6186 nut M5 24 B R IR B 2 49
2 |GB/T93 spring washer 5 i il 19 50
3 |GB/T97.1 plate washer 5 TS 20 51
4 |YD62.01.09.00-1 |muffler cover plate H 75 2% TR 1 52
5 |YD62.01.09.01-00 |muffler body H AR A 1 53
6 |YD62.01.00-4 muffler sealing plate Nilaak havoE by 1 54
7 |YD62.01.00-8 muffler connecting screw S A e 2 55
8 |GB/T70.1 hexagon screw M5X20 P 7S IR ETMEx20 12 56
9 |YD62.01.00-1 cylinder body TRILAA 1 57
10 |YD45.01.11.04-00 |spark plug NHSP LD L8RTF | 1.3 (NHSP LD LSRTF 1 58
11 |YD62.01.00-5 air intake tube sealing plate HAEERR 1 59
12 |YD62.01.00-2 air intake tube HARE 1 60
13 |YD62.01.00-6 Sealing plate for carburetor AT 7 e AR 1 61
14 |YD62.01.06.00-00 |carburetor AL 1 62
15 |YD62.01.00-10 tube to modify the carburetor WA EE 1 63
16 |YD62.01.00.02-00 |[throttle rod A MESYsS 1 64
17 |YD62.01.00.01-00 |air intake socket A 1 65
18 |GB/T70.1 hexagon nut M5X85 P 7S B ETM5x85 2 66
19 |YD62.01.11.05-00 |connection conducting wire EEEE 1 67
20 |YD62.01.11.04-00 [grounding wire 2k 1 68
21 |YD62.01.11.03-00 [igniter conducting wire KT 1 69
22 |YD62.01.00-7 sponge transition block 4RI R 1 70
23 |YD62.01.00-9 aeration jet circlip AR 1 71
24 |YD45.01.01.02-2 |aeration A 1 72
25 |GB/T818 screw M4x16 JZETM4x16 2 73
26 |GB/T93 washer 4 4 2 74
27 |GB/T97.1 plate washer 4 PR 4 2 75
28 |YD62.01.11.02-00 |igniter wire coil ALK 2k 1 76
29 |YD62.01.11.01-00 |igniter MUKEE 1 77
30 |GB/T6171 nut M10x1 BERIMI0 X 1 1 78
31 |GB/T93 spring washer 10 L HE 10 1 79
32 |YD62.01.10.00-00 [flywheel KRR 1 80
33 |YD62.01.00.03-00 |oil seal 13x20x4.5 3 13x20x4. 5 1 81
34 |YD62.01.01.00-1 |left case body 7 ek 1 82
35 |GB/T119.2 pin 5x10 #45x10 3 83
36 |YD62.01.00-3 cylinder sealing plate VAL 25 1 84
37 |YD62.01.03.00-1 [piston ring THFEIL 2 85
38 |YD62.01.03.02-00 [piston e 1 86
39 |YD62.01.03.00-2 |piston pin T LA 1 87
40 |YD45.01.03-4 piston pin circlip TE IR R 2 88
41 |YD62.01.03.00-3 |needle bearing ring AT R P 2 89
42 |YD45.01.03.02-00 |needle bearing11x15x12.5 AR X15X12.5] 1 90
43 |YD62.01.03.01-00 |crankshaft connecting bar compo b 2 AT S A 1 91
44 |{GB/T1099 semicircular key 3x3.5x10 2[5 4#3x3. 5x10 1 92
45 |GB/T276 bearing6202 grade D 15x35x11 [#i#6202 DZ% 15x35x1] 2 93
46 |YD62.01.01.00-2 |case body sealing plate Fe A A 2 1 94
47 |GB/T893.1 ring35 $4 835 1 95
48 |YD62.01.01.01-1 |right case body T AR Ak 1
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YD38-3.05.01-00

air filter lock nut

T UEYRE

1

39




2 |vD38-3.05.00-6 [lock nut washer 15X26X1| 4if}#4pE15x26x1 1 40
3 |YD62.00.00-1 air filter cover YRR 1 41
4 |YD62.01.08.00-00 |air filter TUERY 1 42
5 |YD62.00.00-3 anti-dust base (DI 1 43
6 |YD62.02.00-3 start handle EEER 1 44
7 |YD62.02.00-5 start stretching wire JE B4R 1 45
8 |GB/T818 screw M5x16 BE£TM5x16 4 46
9 |GB/T93 spring washer 5 IS 7 47
10 |GB/T97.1 plate washer 5 TS 7 48
11 [YD62.00.03-1 fuel tank cover PRI 1] 55 1 49
12 |YD62.00.03-2 O shape circle 23x3.5 OJFH23x3.5 1 50
13 [YD45.01.00.05-2 |anti-drop plate Bl FAR 2 51
14 |YD62.02.00-6 anti-shock rubber circle TH A U 1 52
15 |YD62.02.01-00 starter cover EEE 1 53
16 [YD62.02.00-4 start coil-spring Ja B % 1 54
17 |YD62.02.00-2 coil-spring gland MBS 1 55
18 |GB/T845 screw ST2.9x6.5 HIIE4TST2. 9x6.5 | 2 56
19 |YD62.02.02-00  |start plate B 1 57
20 |GB/T9074.19 tapping screw ST4.8x13 H BB ET A 44ST4. 8x1] 1 58
21 |YD62.02.00-1 bossing S 1 59
22 [YD45.03.00-9 button il 1 60
23 |YD45.03.00-10 button spring TR 3 1 61
24 [YD45.03.00-8 button shaft Gl 1 62
25 |GB/T845 tapping screw ST4.8x13 H BEETST4. 8x13 5 63
26 |YD62.03.00-7 FIN GND A 1 64
27 [GB/T119.2 pin 4x22 B54x22 1 65
28 [YD62.03.00-6 extinction switch IS 1 66
29 [YD62.03.02-00 handle cover THizs 1 67
30 |YD62.03.00-3 acceleration rod T THEAT 1 68
31 |YD62.03.00-1 trigger BRI 1 69
32 |YD45.03.00-12  [trigger torsion rod spring WAL 1 70
33 |YD62.03.00-2 trigger control rack BB ) 1 71
34 |YD45.03.00-7 balancer cover PR s 1 72
35 |YD45.03.00-6 balancer rubber i AR R 1 73
36 |YD45.03.00-5 balancer body P Bk 1 74
37 |YD38-3.03.00-3 _|balancer base ST 4 1 75
38 [YD62.03.00-8 fuel tube PR ith 1 76
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YD45.01.00.08-00

oil seal 15x35x4.5

W3 15x35x%4. 5

GB/T900

double-screw bolt AYM8-M{

BEAEAYMB-M8x26-8. 8

1

2
YD62.00.02-2 tensioner block [N 1
YD62.00.02-3 tensioner screw base K SORET 1
YD62.00.02-1 tensioner screw Tk S igET 1
YD62.04.00-2 rod spring [e] o7 118 1
YD62.04.00-1 brake control rod R g 1
YD62.04.03-1 spacing block B o7 B 1
YD62.01.01.01-2 spacing shield pin FRALAR B 4T 2
GB/T896 shield ring 6 ZANBEE] ] 2
YD62.04.03-2 spacing pin PRAS 48 1
YD62.04.03-3 spacing wheel FRAES 1
GB/T896 shield ring 2 JT R 2 1
YD45.01.00.04-2 oil filter screen Bl 1
YD45.01.00.04-1 oil filter HLIH 8 1
YD62.05.00-7 oil tube pin circlip HLHE K3 2
YD62.05.00-3 oil tube BL 1
YD62.05.00-6 O shape ring 8.6x1.8 Ot [E]8.6x1.8 1
YD62.05.00-4 oil tube base HLIH 1
YD62.05.00-5 oil tube and nozzle socket lik=928 1
YD62.05.00-1 rubber washer PR A 2 1
YD62.05.00-2 oil tube and nozzle R VR 1
YD62.04.00-3 brake spring I ZE B 1
YD62.04.00-4 tubo for brake spring PRI 1
YD62.01.01.01-3 brake spring pin P 1
YD62.00.00-5 brake cover plate FIZE R 1
YD62.04.00-5 spacing shield FRAAR 1
GB/T879.2 pin 4x8 HPE R R A48 1
GB/T119.2 pin 3x8 [FFE£H3x8 1
YD62.04.02-00 brake strap H B 1
YD62.00.08-00 oil modifier ML T 2 1
YD62.00.00-10 oil modifier base AT 4 ] e 1
YD62.05.00-8 oil modifier connecter WTREE 1
YD62.01.00-14 anti-wind plate 4 RAR 1
YD62.00.09-00 turbine IR 1
YD62.00.00-14 fixing tube SENLE 1
YD62.05.01-00 oil pump RGBT 1
GB/T818 screw M5x16 BEETM5x 16 5
YD62.01.00-11 clutch washer12x48x1 I A AR 12x48x1 1
YD62.01.13.01-2 shoe block i B 3
YD62.01.13.01-3 clutch extension spring BEaE 1
YD62.01.13.01-1 retainer PrEF4E 1
YD62.01.00.04-00 needle bearing 10x14x12.5| & lA&10X14X12.5 1
YD62.01.13.00-1 cluth shell BE AT 1
YD62.01.00-12 sprocket BEFS 1
YD62.01.00-13 sprocket plate 8X23X2 BEEC TS EI8X23X2 1
GB/T6177.2 flange nut M8x1 left A EBEREME X 1 /2 1
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YD38-3.03.00-2

fuel tube base

1R R




YD62.03.00-9 fuel tube circlip PR R 1
YD45.03.03-00 petrol filter componer TR IR AL 1
YD62.00.00-12 screw M6X16 K HEIEETM6X16 2
GB/T819.1 screw M5x14 YLk IBETMEx14 4
GB/T956.1 washer 5 HETE Bt X 5 4
YD62.00.06-00 left shock rubber base e ek R 1
YD62.00.07-00 right shock rubber base A VB 1
YD62.03.00-5 anti-shock rubber 1 AR AR S 1 1
YD62.03.00-4 anti-shock rubber 2 AR R B 2 1
YD62.03.00-12 fuel tank i 1
YD45.03.00-1 anti-shock rubber BRI 1
YD62.03.01-00 base body JER A 1
YD38-3.03.00-4 front cover il 5 1
YD62.00.00-2 upper cover plate R 1
GB/T818 Screw M5x14 BEATM5x 14 5
YD62.00.00-4 anti-freezing plate B AR 1
YD62.04.01-00 front damper GIEEL)3 1
YD62.00.00-13 screw M5x18 BT IE4TM5x18 1
YD62.00.04-1 oil tank cover HLIH 1 35 1
YD62.00.04-2 packing washer B 1
YD62.00.00-11 anti-shock lock nut ok A B B 2
YD62.00.05-00 front anti-shock base HUBUE S 2
YD62.00.00-6 teeth blade Ttk 1
YD62.00.00-8 cover plate FEAR R 1
GB/T818 screw M4x10 IZATM4x 10 1
GB/T845 tapping screw ST4.2x9.5 H BEETST4. 2x9. 5 1
YD62.00.01-1 right cover plate A 0 35 AR 1
YD62.00.10-00 right cover A= 1
GB/T6177.1 flange nut M8 152 IRBEMS 2
YD38-3.06.03-00 anti-shock base I A 1
GB/T845 tapping screw ST4.8x16 H BUR4TST4. 8x16 1
YD38-3.00.00-8 anti-dust cover NN 1
YD62.00.00-7 chain guide dog Pk 1
YD38-3.01.00-16 chain guide dog scre PHEE P gT 1
YD62.06.00-00 front handle assembl PR 1
YD62.00.00-9 front handle plate PRI AR 1
GB/T845 tapping screw ST4.8x19 H U84 ST4. 8x19 4




